

ULR -TC617621000017571F

TEST REPORT

Report No. : CH:TX:1242017597

DATE : 08/05/2021



CP REF NO.2021-04-27-017(CA63296)

AT GLOVE ENGINEERING SDN BHD FINTEC GLOVE SDN BHD  
 NO.9, JALAN SERAMIK CHEPOR 11/7, KAWASAN PERINDUSTRIAN SERAMIK CHEPOR  
 A/C F580101 SGS (MALAYSIA) SDN. BHD.  
 CONTACT PERSON :

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	GLOVES NITRILE EXAMINATION GLOVE - POWDER FREE
COLOUR	VIOLET BLUE
STYLE NO.	M
COMPOSITION	CARBOXLATED NITRILE BUTADIENE RUBBER
PRODUCT NAME/BRAND	AT/AGAPE/INTEC GLOVE
MANUFACTURER	AT GLOVE ENGINEERING SDN BHD
COUNTRY OF ORIGIN	MALAYSIA
PHOTO APPENDIX.	



SAMPLE RECD ON 04/05/2021 TESTING PERIOD : 04/05/2021 - 08/05/2021

**Summary of Test Results/Conclusion**

Test Method / Standard	Clause/Test Name	Status / Performance Level
EN 420:2003+A1.2009	Protective gloves - General requirements	Refer enclosed pages.
	Sizing	

Per pro SGS India Private Ltd.



R. GANESAN  
 SECTION INCHARGE

Email your Test Report Related Enquiries at [Feedback.SLT@sgs.com](mailto:Feedback.SLT@sgs.com)

ULR -TC617621000017571F

TEST REPORT

Report No. : CH:TX:1242017597

DATE : 08/05/2021



CP REF NO.2021-04-27-017(CA63296)

## RESULTS

### EN 420 : 2003+A1: 2009 Protective Gloves – General requirements and test methods

Clause	Test Name	Result	Average	Standard sizing
5.1	Sizing Declared size M Circumference (mm) Length (mm)	190 192 247 249	191.0 248.0	7½

\*\*\*\*\* End of Report\*\*\*\*\*